



NHS Worcestershire Acute Hospitals NHS Trust

How to access clinical support and advice from the Hospital Palliative Care Team				
Monday to Friday 08.30 - 16.30 Refer on extension 42085				
Saturday, Sunday, Bank Holidays	08.30 -16.30	Urgent advice or referrals that need to be seen within 24 hours contact CNS on call via switchboard		
All days	Out of hours	Palliative Medicine doctor on call via switchboard		





NHS Worcestershire Acute Hospitals NHS Trust

How to access clinical support and advice from the Hospital Palliative Care Team				
Monday to Friday 08.30 - 16.30 Refer on extension 42085				
Saturday, Sunday, Bank Holidays	08.30 -16.30	Urgent advice or referrals that need to be seen within 24 hours contact CNS on call via switchboard		
All days Out of hours Palliative Medicine doctor on call v switchboard				



Cut Gap - 5.8cm - then to 5.5cm



NHS Worcestershire Acute Hospitals NHS Trust

How to access clinical support and advice from the Hospital Palliative Care Team				
Monday to Friday 08.30 -16.30 Refer on extension 42085				
Saturday, Sunday, Bank Holidays	08.30 -16.30	Urgent advice or referrals that need to be seen within 24 hours contact CNS on call via switchboard		
All days	Out of hours	Palliative Medicine doctor on call via switchboard		



NHS Worcestershire Acute Hospitals NHS Trust

How to access clinical support and advice from the Hospital Palliative Care Team				
Monday to Friday	08.30 - 16.30	Refer on extension 42085		
Saturday, Sunday, Bank Holidays	08.30 -16.30	Urgent advice or referrals that need to be seen within 24 hours contact CNS on call via switchboard		
All days	Out of hours	Palliative Medicine doctor on call via switchboard		





NHS Worcestershire Acute Hospitals NHS Trust

How to access clinical support and advice from the Hospital Palliative Care Team			
Monday to Friday	08.30 - 16.30	Refer on extension 42085	
Saturday, Sunday, Bank Holidays	08.30 -16.30	Urgent advice or referrals that need to be seen within 24 hours contact CNS on call via switchboard	
All days	Out of hours	Palliative Medicine doctor on call via switchboard	







How to access clinical support and advice from the Hospital Palliative Care Team			
Monday to Friday 08.30 - 16.30 Refer on extension 42085			
Saturday, Sunday, Bank Holidays	08.30 -16.30	Urgent advice or referrals that need to be seen within 24 hours contact CNS on call via switchboard	
All days	Out of hours	Palliative Medicine doctor on call via switchboard	







How to access clinical support and advice from the Hospital Palliative Care Team				
Monday to Friday	08.30 - 16.30 Refer on extension 42085			
Saturday, Sunday, Bank Holidays	08.30 -16.30	Urgent advice or referrals that need to be seen within 24 hours contact CNS on call via switchboard		
All days	Out of hours	Palliative Medicine doctor on call via switchboard		

Palliative



Worcestershire Acute Hospitals NHS Trust

Cut Gap - 5.8cm - then to 5.5cm

How to access clinical support and advice from the Hospital Palliative Care Team			
Monday to Friday	08.30 -16.30	Refer on extension 42085	
Saturday, Sunday, Bank Holidays	08.30 -16.30	Urgent advice or referrals that need to be seen within 24 hours contact CNS on call via switchboard	

All days	Out of hours	Palliative Medicine doctor on call via switchboard





Worcestershire Acute Hospitals NHS Trust

How to access clinical support and advice from the Hospital Palliative Care Team			
Monday to Friday	08.30 -16.30	Refer on extension 42085	
Saturday, Sunday, Bank Holidays	08.30 -16.30	Urgent advice or referrals that need to be seen within 24 hours contact CNS on call via switchboard	
All days	Out of hours	Palliative Medicine doctor on call via switchboard	







How to access clinical support and advice from the Hospital Palliative Care Team					
Monday to Friday	nday to Friday 08.30 - 16.30 Refer on extension 42085				
Saturday, Sunday, Bank Holidays	08.30 -16.30	Urgent advice or referrals that need to be seen within 24 hours contact CNS on call via switchboard			
All days	Out of hours	Palliative Medicine doctor on call via switchboard			

Anticipatory Medications At The End of Life for Adults - Version 4

Anticipatory Medications At The End of Life for Adults - Version 4

Prescription should be based on patient symptom needs. Always start at lowest dose and review every 24 hrs		Prescription should be based on patient symptom needs. Always start at lowest dose and review every 24 hrs		ays start at lowest dose and review every 24 hrs	
	Patients with eGFR greater than 30mL/min/1.73m <sup>2</sup>	Patients with eGFR less than 30mL/min/1.73m <sup>2</sup> (or any AKI warning plus creatinine >200umol/L)		Patients with eGFR greater than 30mL/min/1.73m <sup>2</sup>	Patients with eGFR less than 30mL/min/1.73m <sup>2</sup> (or any AKI warning plus creatinine >200umol/L)
<b>Pain</b> if Opioid Naive	Morphine Sulfate for injection, 2.5mg – 5mg Subcut. (S/C), PRN, up to hourly	Oxycodone for injection,1.25mg – 2.5mg Subcut. (S/C), PRN, 2-4 hourly	<b>Pain</b> if Opioid Naive	Morphine Sulfate for injection, 2.5mg – 5mg Subcut. (S/C), PRN, up to hourly	Oxycodone for injection,1.25mg – 2.5mg Subcut. (S/C), PRN, 2-4 hourly
Pain if on strong opioid	Follow flow chart in 'Individualised Last Days of Life Care Plan for Adults' or contact Palliative Care Team for advice	Contact Palliative Care Team for advice	Pain if on strong opioid	Follow flow chart in 'Individualised Last Days of Life Care Plan for Adults' or contact Palliative Care Team for advice	Contact Palliative Care Team for advice
Agitation	Midazolam, 2.5mg – 5mg, Subcut. (S/C) PRN, up to every 30mins, Max. 30mg/24hrs	Midazolam, 1.25mg-2.5mg Subcut. (S/C) PRN, up to every 30mins, Max. 15mg/24hrs	Agitation	Midazolam, 2.5mg – 5mg, Subcut. (S/C) PRN, up to every 30mins, Max. 30mg/24hrs	Midazolam, 1.25mg-2.5mg Subcut. (S/C) PRN, up to every 30mins, Max. 15mg/24hrs
Chest secretions	Hyoscine Butylbromide, 20mg Subcut. (S/C), PRN, up to hourly Max. 120mg/24hrs	Hyoscine Butylbromide, 20mg Subcut. (S/C), PRN, up to hourly, Max. 120mg/24hrs	Chest secretions	Hyoscine Butylbromide, 20mg Subcut. (S/C), PRN, up to hourly Max. 120mg/24hrs	Hyoscine Butylbromide, 20mg Subcut. (S/C), PRN, up to hourly, Max. 120mg/24hrs
Breath- lessness	Morphine Sulfate for injection, 2.5 – 5mg Subcut. (S/C), PRN, up to hourly	Contact Palliative Care Team for advice	Breath- lessness	Morphine Sulfate for injection, 2.5 – 5mg Subcut. (S/C), PRN, up to hourly	Contact Palliative Care Team for advice
Nausea & / or vomiting	Levomepromazine, 2.5mg – 6.25mg Subcut. (S/C), PRN, up to 2hrly, Max. 25mg/24hrs	Haloperidol 0.5mg – 1mg Subcut. (S/C) PRN, up to 2hrly, Max. 5mg/24hrs (Avoid in Parkinson's – contact Palliative Care)	Nausea & / or vomiting	Levomepromazine, 2.5mg – 6.25mg Subcut. (S/C), PRN, up to 2hrly, Max. 25mg/24hrs	Haloperidol 0.5mg – 1mg Subcut. (S/C) PRN, up to 2hrly, Max. 5mg/24hrs (Avoid in Parkinson's – contact Palliative Care)
	For patients in bowel obstruction contact Palliative Care Team for advice for N&V symptom management		For patients in bowel obstruction contact Palliative Care Team for advice for N&V symptom management		

## Anticipatory Medications At The End of Life for Adults - Version 4

Anticipatory Medications At The End of Life for Adults - Version 4

Prescriptio	on should be based on patient symptom needs. Alw	ays start at lowest dose and review every 24 hrs	Prescriptio	Prescription should be based on patient symptom needs. Always start at lowest dose and review every 24 hrs			
	Patients with eGFR greater than 30mL/min/1.73m <sup>2</sup>	Patients with eGFR less than 30mL/min/1.73m <sup>2</sup> (or any AKI warning plus creatinine >200umol/L)		Patients with eGFR greater than 30mL/min/1.73m <sup>2</sup>	Patients with eGFR less than 30mL/min/1.73m <sup>2</sup> (or any AKI warning plus creatinine >200umol/L)		
<b>Pain</b> if Opioid Naive	Morphine Sulfate for injection, 2.5mg – 5mg Subcut. (S/C), PRN, up to hourly	Oxycodone for injection,1.25mg – 2.5mg Subcut. (S/C), PRN, 2-4 hourly	<b>Pain</b> if Opioid Naive	Morphine Sulfate for injection, 2.5mg – 5mg Subcut. (S/C), PRN, up to hourly	Oxycodone for injection,1.25mg – 2.5mg Subcut. (S/C), PRN, 2-4 hourly		
on strong	Follow flow chart in 'Individualised Last Days of Life Care Plan for Adults' or contact Palliative Care Team for advice	Contact Palliative Care Team for advice	Pain if on strong opioid	Follow flow chart in 'Individualised Last Days of Life Care Plan for Adults' or contact Palliative Care Team for advice	Contact Palliative Care Team for advice		
Agitation	Midazolam, 2.5mg – 5mg, Subcut. (S/C) PRN, up to every 30mins, Max. 30mg/24hrs	Midazolam, 1.25mg-2.5mg Subcut. (S/C) PRN, up to every 30mins, Max. 15mg/24hrs	Agitation	Midazolam, 2.5mg – 5mg, Subcut. (S/C) PRN, up to every 30mins, Max. 30mg/24hrs	Midazolam, 1.25mg-2.5mg Subcut. (S/C) PRN, up to every 30mins, Max. 15mg/24hrs		
	Hyoscine Butylbromide, 20mg Subcut. (S/C), PRN, up to hourly Max. 120mg/24hrs	Hyoscine Butylbromide, 20mg Subcut. (S/C), PRN, up to hourly, Max. 120mg/24hrs	Chest secretions	Hyoscine Butylbromide, 20mg Subcut. (S/C), PRN, up to hourly Max. 120mg/24hrs	Hyoscine Butylbromide, 20mg Subcut. (S/C), PRN, up to hourly, Max. 120mg/24hrs		
	Morphine Sulfate for injection, 2.5 – 5mg Subcut. (S/C), PRN, up to hourly	Contact Palliative Care Team for advice	Breath- lessness	Morphine Sulfate for injection, 2.5 – 5mg Subcut. (S/C), PRN, up to hourly	Contact Palliative Care Team for advice		
Nausea & / or vomiting	Levomepromazine, 2.5mg – 6.25mg Subcut. (S/C), PRN, up to 2hrly, Max. 25mg/24hrs	Haloperidol 0.5mg – 1mg Subcut. (S/C) PRN, up to 2hrly, Max. 5mg/24hrs (Avoid in Parkinson's – contact Palliative Care)	Nausea & / or vomiting	Levomepromazine, 2.5mg – 6.25mg Subcut. (S/C), PRN, up to 2hrly, Max. 25mg/24hrs	Haloperidol 0.5mg – 1mg Subcut. (S/C) PRN, up to 2hrly, Max. 5mg/24hrs (Avoid in Parkinson's – contact Palliative Care)		
	For patients in bowel obstruction contact Palliative O	Care Team for advice for N&V symptom management		For patients in bowel obstruction contact Palliative	Care Team for advice for N&V symptom management		

## Anticipatory Medications At The End of Life for Adults - Version 4

Anticipatory Medications At The End of Life for Adults - Version 4

Prescriptio	n should be based on patient symptom needs. Alwa	ays start at lowest dose and review every 24 hrs	Prescriptio	Prescription should be based on patient symptom needs. Always start at lowest dose and review every 24 hrs			
	Patients with eGFR greater than 30mL/min/1.73m <sup>2</sup>	Patients with eGFR less than 30mL/min/1.73m <sup>2</sup> (or any AKI warning plus creatinine >200umol/L)		Patients with eGFR greater than 30mL/min/1.73m <sup>2</sup>	Patients with eGFR less than 30mL/min/1.73m <sup>2</sup> (or any AKI warning plus creatinine >200umol/L)		
<b>Pain</b> if Opioid Naive	Morphine Sulfate for injection, 2.5mg – 5mg Subcut. (S/C), PRN, up to hourly	Oxycodone for injection,1.25mg – 2.5mg Subcut. (S/C), PRN, 2-4 hourly	<b>Pain</b> if Opioid Naive	Morphine Sulfate for injection, 2.5mg – 5mg Subcut. (S/C), PRN, up to hourly	Oxycodone for injection,1.25mg – 2.5mg Subcut. (S/C), PRN, 2-4 hourly		
Pain if on strong opioid	Follow flow chart in 'Individualised Last Days of Life Care Plan for Adults' or contact Palliative Care Team for advice	Contact Palliative Care Team for advice	Pain if on strong opioid	Follow flow chart in 'Individualised Last Days of Life Care Plan for Adults' or contact Palliative Care Team for advice	Contact Palliative Care Team for advice		
Agitation	Midazolam, 2.5mg – 5mg, Subcut. (S/C) PRN, up to every 30mins, Max. 30mg/24hrs	Midazolam, 1.25mg-2.5mg Subcut. (S/C) PRN, up to every 30mins, Max. 15mg/24hrs	Agitation	Midazolam, 2.5mg – 5mg, Subcut. (S/C) PRN, up to every 30mins, Max. 30mg/24hrs	Midazolam, 1.25mg-2.5mg Subcut. (S/C) PRN, up to every 30mins, Max. 15mg/24hrs		
Chest secretions	Hyoscine Butylbromide, 20mg Subcut. (S/C), PRN, up to hourly Max. 120mg/24hrs	Hyoscine Butylbromide, 20mg Subcut. (S/C), PRN, up to hourly, Max. 120mg/24hrs	Chest secretions	Hyoscine Butylbromide, 20mg Subcut. (S/C), PRN, up to hourly Max. 120mg/24hrs	Hyoscine Butylbromide, 20mg Subcut. (S/C), PRN, up to hourly, Max. 120mg/24hrs		
Breath- lessness	Morphine Sulfate for injection, 2.5 – 5mg Subcut. (S/C), PRN, up to hourly	Contact Palliative Care Team for advice	Breath- lessness	Morphine Sulfate for injection, 2.5 – 5mg Subcut. (S/C), PRN, up to hourly	Contact Palliative Care Team for advice		
Nausea & / or vomiting	Levomepromazine, 2.5mg – 6.25mg Subcut. (S/C), PRN, up to 2hrly, Max. 25mg/24hrs	Haloperidol 0.5mg – 1mg Subcut. (S/C) PRN, up to 2hrly, Max. 5mg/24hrs (Avoid in Parkinson's – contact Palliative Care)	Nausea & / or vomiting	Levomepromazine, 2.5mg – 6.25mg Subcut. (S/C), PRN, up to 2hrly, Max. 25mg/24hrs	Haloperidol 0.5mg – 1mg Subcut. (S/C) PRN, up to 2hrly, Max. 5mg/24hrs (Avoid in Parkinson's – contact Palliative Care)		
	For patients in bowel obstruction contact Palliative C	are Team for advice for N&V symptom management		For patients in bowel obstruction contact Palliative Care Team for advice for N&V symptom management			

	An	ticipa	ator	уN	Medications	At	The	En	d of	f Life	for	Adults	- 6	Version	4

	Anticipatory Medications At The End of		Anticipatory Medications At The End of Life for Adults - Version 4 Prescription should be based on patient symptom needs. Always start at lowest dose and review every 24 hrs			
Prescriptio	on should be based on patient symptom needs. Alw Patients with eGFR greater than 30mL/min/1.73m <sup>2</sup>	ays start at lowest dose and review every 24 hrs Patients with eGFR less than 30mL/min/1.73m <sup>2</sup> (or any AKI warning plus creatinine >200umol/L)	Prescriptio	on should be based on patient symptom needs. Alw Patients with eGFR greater than 30mL/min/1.73m <sup>2</sup>	Patients with eGFR less than 30mL/min/1.73m <sup>2</sup> (or any AKI warning plus creatinine >200umol/L)	
<b>Pain</b> if Opioid Naive	Morphine Sulfate for injection, 2.5mg – 5mg Subcut. (S/C), PRN, up to hourly	Oxycodone for injection,1.25mg – 2.5mg Subcut. (S/C), PRN, 2-4 hourly	<b>Pain</b> if Opioid Naive	Morphine Sulfate for injection, 2.5mg – 5mg Subcut. (S/C), PRN, up to hourly		
Pain if on strong opioid	Follow flow chart in 'Individualised Last Days of Life Care Plan for Adults' or contact Palliative Care Team for advice	Contact Palliative Care Team for advice	Pain if on strong opioid	Follow flow chart in 'Individualised Last Days of Life Care Plan for Adults' or contact Palliative Care Team for advice		
Agitation	Midazolam, 2.5mg – 5mg, Subcut. (S/C) PRN, up to every 30mins, Max. 30mg/24hrs	Midazolam, 1.25mg-2.5mg Subcut. (S/C) PRN, up to every 30mins, Max. 15mg/24hrs	Agitation	Midazolam, 2.5mg – 5mg, Subcut. (S/C) PRN, up to every 30mins, Max. 30mg/24hrs	Midazolam, 1.25mg-2.5mg Subcut. (S/C) PRN, up to every 30mins, Max. 15mg/24hrs	
Chest secretions	Hyoscine Butylbromide, 20mg Subcut. (S/C), PRN, up to hourly Max. 120mg/24hrs	Hyoscine Butylbromide, 20mg Subcut. (S/C), PRN, up to hourly, Max. 120mg/24hrs	Chest secretions	Hyoscine Butylbromide, 20mg Subcut. (S/C), PRN, up to hourly Max. 120mg/24hrs	Hyoscine Butylbromide, 20mg Subcut. (S/C), PRN, up to hourly, Max. 120mg/24hrs	
Breath- lessness	Morphine Sulfate for injection, 2.5 – 5mg Subcut. (S/C), PRN, up to hourly	Contact Palliative Care Team for advice	Breath- lessness	Morphine Sulfate for injection, 2.5 – 5mg Subcut. (S/C), PRN, up to hourly	Contact Palliative Care Team for advice	
Nausea & / or vomiting	Levomepromazine, 2.5mg – 6.25mg Subcut. (S/C), PRN, up to 2hrly, Max. 25mg/24hrs	Haloperidol 0.5mg – 1mg Subcut. (S/C) PRN, up to 2hrly, Max. 5mg/24hrs (Avoid in Parkinson's – contact Palliative Care)	Nausea & / or vomiting	Levomepromazine, 2.5mg – 6.25mg Subcut. (S/C), PRN, up to 2hrly, Max. 25mg/24hrs	Haloperidol 0.5mg – 1mg Subcut. (S/C) PRN, up to 2hrly, Max. 5mg/24hrs (Avoid in Parkinson's – contact Palliative Care)	
	For patients in bowel obstruction contact Palliative (	are Team for advice for N&V symptom management	For patients in howel obstruction contact Palliative Care Team for advice for N&V symptom management			

## Anticipatory Medications At The End of Life for Adults - Version 4

Prescriptio	Anticipatory Medications At The End on should be based on patient symptom needs. Alw		Anticipatory Medications At The End of Life for Adults - Version 4 Prescription should be based on patient symptom needs. Always start at lowest dose and review every 24 hrs			
	Patients with eGFR greater than 30mL/min/1.73m <sup>2</sup>	Patients with eGFR less than 30mL/min/1.73m <sup>2</sup> (or any AKI warning plus creatinine >200umol/L)		Patients with eGFR greater than 30mL/min/1.73m <sup>2</sup>	Patients with eGFR less than 30mL/min/1.73m <sup>2</sup> (or any AKI warning plus creatinine >200umol/L)	
<b>Pain</b> if Opioid Naive	Morphine Sulfate for injection, 2.5mg – 5mg Subcut. (S/C), PRN, up to hourly	Oxycodone for injection,1.25mg – 2.5mg Subcut. (S/C), PRN, 2-4 hourly	<b>Pain</b> if Opioid Naive	Morphine Sulfate for injection, 2.5mg – 5mg Subcut. (S/C), PRN, up to hourly	Oxycodone for injection,1.25mg – 2.5mg Subcut. (S/C), PRN, 2-4 hourly	
Pain if on strong opioid	Follow flow chart in 'Individualised Last Days of Life Care Plan for Adults' or contact Palliative Care Team for advice	Contact Palliative Care Team for advice	Pain if on strong opioid	Follow flow chart in 'Individualised Last Days of Life Care Plan for Adults' or contact Palliative Care Team for advice	Contact Palliative Care Team for advice	
Agitation	Midazolam, 2.5mg – 5mg, Subcut. (S/C) PRN, up to every 30mins, Max. 30mg/24hrs	Midazolam, 1.25mg-2.5mg Subcut. (S/C) PRN, up to every 30mins, Max. 15mg/24hrs	Agitation	Midazolam, 2.5mg – 5mg, Subcut. (S/C) PRN, up to every 30mins, Max. 30mg/24hrs	Midazolam, 1.25mg-2.5mg Subcut. (S/C) PRN, up to every 30mins, Max. 15mg/24hrs	
Chest secretions	Hyoscine Butylbromide, 20mg Subcut. (S/C), PRN, up to hourly Max. 120mg/24hrs	Hyoscine Butylbromide, 20mg Subcut. (S/C), PRN, up to hourly, Max. 120mg/24hrs	Chest secretions	Hyoscine Butylbromide, 20mg Subcut. (S/C), PRN, up to hourly Max. 120mg/24hrs	Hyoscine Butylbromide, 20mg Subcut. (S/C), PRN, up to hourly, Max. 120mg/24hrs	
Breath- lessness	Morphine Sulfate for injection, 2.5 – 5mg Subcut. (S/C), PRN, up to hourly		Breath- lessness	Morphine Sulfate for injection, 2.5 – 5mg Subcut. (S/C), PRN, up to hourly	Contact Palliative Care Team for advice	
Nausea & / or vomiting	Levomepromazine, 2.5mg – 6.25mg Subcut. (S/C), PRN, up to 2hrly, Max. 25mg/24hrs	Haloperidol 0.5mg – 1mg Subcut. (S/C) PRN, up to 2hrly, Max. 5mg/24hrs (Avoid in Parkinson's – contact Palliative Care)	Nausea & / or vomiting	Levomepromazine, 2.5mg – 6.25mg Subcut. (S/C), PRN, up to 2hrly, Max. 25mg/24hrs	Haloperidol 0.5mg – 1mg Subcut. (S/C) PRN, up to 2hrly, Max. 5mg/24hrs (Avoid in Parkinson's – contact Palliative Care)	
	For patients in bowel obstruction contact Palliative	Care Team for advice for N&V symptom management		For patients in bowel obstruction contact Palliative Care Team for advice for N&V symptom management		